
 
 
 

 
WATER AND WASTEWATER REUSE 

 
An Environmentally Sound Approach 
for Sustainable Urban Water Management 

 
 
 
 
 
 
 

 
 
 
                   
 
 
 
 

 
 
 

In collaboration with: 
 

Ministry of Land, Infrastructure and Transport of Japan (MLIT) 
Public Works Research Institute of Japan (PWRI) 

Osaka Municipal Government 
Infrastructure Development Institute of Japan (IDI) 

 
 

UNITED NATIONS ENVIRONMENT PROGRAMME 

DIVISION OF TECHNOLOGY, INDUSTRY AND ECONOMICS - INTERNATIONAL ENVIRONMENTAL TECHNOLOGY CENTRE 
 

Osaka Office 
2-110 Ryokuchi koen, Tsurumi-ku, 
Osaka 538-0036 Japan 
Tel: +81-6-6915-4581 
Fax: +81-6-6915-0304 

 

Shiga Office 
1091 Oroshimo-cho, Kusatsu City, 
[...]
uninterrupted power supply is necessary, as the system requires electricity to operate. Secondly, 
ensuring proper operation requires trained personnel and a system maintenance structure, as well as 
the proper disposal of brine, which is removed from the feed water. 
 
 
Figure 7: Membrane process and material scale 
 

Scale 0.001μm 0.01μm 0.1μm 1μm

Ion Molecule
Coｌloidal silica

  Materials

　Membrane      R O      N F      U F      M F

　　　　　Bacteria

　　　　　Virus

Sanｄ
 filter

Metal Ions

Dissolved
Organic matter

Pesticide

Giardia
 cyst

 
 
 
 
 

12 



3.2.  Public Health Risk Minimization  
 
The fundamental precondition for water reuse is that applications will not cause unacceptable public 
health risks. Untreated wastewater poses a serious risk of water-borne diseases, such as cholera, 
typhoid, dysentery, plague and helminthiasis. In the 19th century, large-scale applications of 
untreated wastewater for agriculture triggered epidemics of such water-borne diseases in Europe. 
With medical and public health advancements, links between untreated wastewater and diseases 
have become better understood, and measures to minimize exposure to such pathogens have been 
introduced. 
 
Raw (untreated) wastewater, however, continues to be used in some regions for direct crop 
irrigation, despite the clear health hazards associated with it. Such practice should be discontinued 
and replaced with irrigation using treated water that meets public health guidelines in order to 
minimize the exposure of farm workers and consumers. For agricultural applications, the WHO has 
published guidelines for wastewater for restricted and unrestricted irrigation, which are discussed in 
more detail in Section 4.1. Governments have also developed more stringent criteria for agricultural 
applications. For non-agricultural applications, no global water quality standards exist, and various 
governments have issued their own standards. 
 
Some of the key pathogens that are found in raw wastewater are summarized in Table 2. Besides 
these pathogens, untreated wastewater may contain chemical substances that are harmful to humans 
and the environment. 

 

Table 2: Example of pathogens associated with municipal wastewater 

Waterborne bacteria Salmonella sp, Vibrio cholerae, Legionellaceae  

Protozoa Giardia lamblia, Cryptosporidium sp   

Helminths Ascaris, Toxocara, Taenia (tapeworm), Ancylostoma (hookworm) 

Viruses Hepatitis A virus, Rotaviruses, Enteroviruses 

 
 
While wastewater reuse has substantial merits, a trade-off between the benefits and potential health 
risks of applications should be evaluated carefully. These risks can be minimized by proper 
treatment, disinfection, and controlled use of reclaimed water. If adequate measures to minimize 
risk cannot be implemented consistently, wastewater reuse should not be adopted. Proper reuse of 
wastewater should be encouraged also, because in some places it allows the production of crops that 
can be exported to other countries that have strict regulations on health risks. 
 
Wastewater reuse has been practised for various purposes in many areas of the world. In most cases, 
disinfection is an essential step prior to wastewater reuse in order to minimize environmental and 
health risks. The purpose of disinfection is to kill or inactivate pathogenic microorganisms, viruses 
and parasites from treated water. Commonly, disinfection is carried out using strong oxidizers such 
as chlorine, ozone and bromine, but they do not inactivate helminth eggs. 
 
Chlorine is the most common chemical widely used for disinfection since it is relatively 
inexpensive and can also be produced easily as a by-product of other industrial processes, such as 
caustic soda production. Chlorine must be injected in the appropriate dosage and for the appropriate 
contact time, depending on the targeted water quality and microorganisms. The effectiveness of 
chlorine is influenced by the presence of suspended solids, organic matter and ammonium in water. 
Suspended solids act as a shield for microorganisms from chlorine. In wastewater reuse, chlorine 

13 



can act not only to secure the safety of recycled water but also to control biological growth such as 
slime formation in water distribution pipes. Chlorine residuals that remain in wastewater can 
prolong disinfection even after initial treatment. On the other hand, the residual chlorine may have 
negative effects on some applications of reuse, such as crop irrigation, as well as the aquatic 
environment. The injection of reducing agents such as sulphur dioxide or carbon absorption can be 
used for dechlorination (US EPA, 1999a; 2000). However, the dechlorination process could be 
costly and might increase the cost of wastewater treatment so much as to make it unaffordable for 
agricultural purposes, both in developing and developed countries. 
 
Ultraviolet (UV) radiation has been recognized as one of the viable alternatives for disinfection. UV 
radiation is a physical disinfection. It penetrates the cell wall of a microorganism in wastewater and 
destroys the cell’s ability to reproduce. It does not produce by-products such as Trihalomethanes 
and it leaves no residual effect. The effectiveness of disinfection depends on some factors including 
the intensity of UV radiation and the amount of exposure time (US EPA, 1999c). 
 
Ozone is also used for disinfection. It is a strong oxidizer, and is more effective than chlorine in 
destroying viruses and bacteria. However, an ozone generator is relatively expensive and is not 
readily available in many developing countries. The effectiveness of ozone disinfection varies 
according to the contact time, the concentration of ozone, and the susceptibility of target organisms 
(US EPA, 1999b). 
 
In addition, coagulation with high-alkaline chemicals, such as lime, can show disinfection effects, 
even though treated wastewater needs to be neutralized before discharge. As described in Box 2, 
membrane filtration also has a function of disinfection by removing bacteria and viruses. 
 
In order for any disinfectant to be effective, it is important that wastewater is adequately treated 
prior to disinfection. For example, coagulation, sedimentation or sand filtration are common 
treatment methods prior to disinfection. While these treatments remove suspended solids, they can 
also remove protozoan cysts and bacteria to a significant degree. Highly treated water will 
maximize the effectiveness of the following disinfection process, and minimize generation of by-
products in chlorine disinfection. Based on the evaluation of advantages and disadvantages, the 
most appropriate technology may be selected for effective disinfection. 
 
The removal of helminth eggs is only a concern in developing countries. Helminth ova possess a 
shell that consists of three basic layers secreted by the egg itself: a lipoidal inner layer, a chitinous 
middle layer, and outer proteinic layer. All these layers give high resistance to eggs under several 
environmental conditions. Helminth eggs of concern in wastewater used to irrigate have a size 
between 20-80 µm, a relative density of 1.06-1.15 and are very sticky. All these three properties 
determine the helminth ova’s behaviour during treatment (Jimenez, 2005). First, it is very difficult 
to inactivate them, unless temperature is risen above 40 oC or moisture is reduced to less than 5%,  
conditions that are not often achieved in wastewater treatment but are common in sludge treatment. 
Thus, in wastewater it is not common to inactivate helminth ova but to remove them. This is done 
by processes that remove particles through sedimentation (in stabilization ponds, or coagulation 
flocculation) or through filtration. Actually, there are correlations between the helminth ova content 
and the (Chavez et al., 2004). Helminth ova removal from different processes  is shown on Table 3. 
 
 
 
 
 
 
 

14 



 
Table 3: Log unit reduction or inactivation of excreted pathogens achieved by selected 
wastewater treatment processes 
 
Treatment process Helminth ova/eggs removal 
Waste Stabilization ponds Excellent 
Waste storage and treatment reservoirs Good 
Constructed wetlands Good 
Primary sedimentation Medium 
Advanced Primary treatment Excellent 
Anaerobic up flow sludge blanket  Medium 
Activated sludge + secondary sedimentation Good 
Trickling filter + secondary sedimentation Good 
Aerated lagoon or oxidation ditch + settling 
pond 

Excellent 

Tertiary coagulation flocculation Excellent 
High rate or slow rate sand filtration Excellent 
 
FROM: El-Gohary et al. (1993); Feachem et al. (1983); Jiménez (2003, 2005); Jiménez et al. (2001), Landa et al. 
(1997); Lazarova et al. (2000); Mara (2003); Rivera (1995);  Rose et al. (1996); Schwartzbrod et al. (1989); Strauss 
(1996);  von Sperling  and Chernicharo (2005). 
 
 
Box 3: Wastewater reuse in dry regions, including potable use (Namibia) 
 
Namibia, located in south-western Africa, has been suffering from severe water scarcity due to a 
prolonged drought. In 1968, Namibia became the first country in the world that introduced 
reclaimed water to supplement the source of potable water. Despite problems of various concerns 
over health risk and public perception, this project was launched and ever since has produced water 
for urban residents. Since the treatment cost for reclamation was higher than that of the existing 
water supply system, the reclamation plant has been operated on an intermittent basis to supplement 
the main supplies. The average production volume of reclaimed water depends significantly on the 
rainfall level per year. The reclaimed water can make up a small percentage of the blended water 
although this proportion is increased to a higher percentage during a period of drought. 
 
To ensure high quality of water, industrial wastewater was separated from domestic wastewater and 
facilities for reclamation have been developed and improved. All of the system was reviewed in 
1995 to expand the capacity from the previous 4,800m3/day to 21,000m3/day, the maximum 
attainable. This system consists of treating sewage after a secondary biological treatment with 
various technologies such as coagulation and flocculation, dissolved air flotation clarifier, sand 
filtration, ozonation, activated carbon treatment and chlorine disinfection, which can provide 
multiple barriers against pathogens (Haarhoff et al. 1996). 
 
 

4.  Wastewater Reuse Applications 
 
As shown in Table 4, wastewater reuse may be applied in agriculture, industry, groundwater 
recharge, and urban usage, including landscape irrigation and fire protection. Wastewater reuse can 
be adopted to meet the water demand in different fields and contribute to the conservation of 
freshwater resources. 
 

15 



 
Table 4: Categories of wastewater reuse 
 
Category of reuse Examples of applications 
• Urban use   

Unrestricted Landscape irrigation of parks, playgrounds, school yards, 
golf courses, cemeteries, residential, green belts, snow 
melting 

Restricted Irrigation of areas with infrequent and controlled access 
Other Fire protection, disaster preparedness, construction 

• Agricultural  
Food crops Irrigation for crops grown for human consumption  
Non-food crops and crops 
consumed after processing 

Irrigation for fodder, fibre, flowers, seed crops, pastures, 
commercial nurseries, sod farms 

• Recreational use  
Unrestricted No limitation on body contact: lakes and ponds used for 

swimming, snowmaking 
Restricted Fishing, boating, and other non-contact recreational 

activities 
• Environmental enhancement Artificial wetlands creation, natural wetland enhancement, 

stream flow 
• Groundwater recharge Groundwater replenishment for potable water, salt water 

intrusion control, subsidence control 
• Industrial reuse Cooling system water, process water, boiler feed water, 

toilets, laundry, construction wash-down water, air 
conditioning 

• Residential use Cleaning, laundry, toilet, air conditioning 
• Potable reuse Blending with municipal water supply, pipe to pipe supply 
(Asano and Levine, 1998) 
 
 
Practices of wastewater reuse vary among countries, as target applications and technology options 
differ significantly depending on socio-economic circumstances, industrial structure, climate, 
culture, religious preference, as well as policy readiness. Various application areas and examples for 
wastewater reuse are introduced in the following sections. 
 
 

4-1.  Wastewater Reuse for Agriculture 
 
Agricultural irrigation is crucial for improving the quality and quantity of production. Worldwide, 
agriculture is the largest user of water. Agriculture receives 67% of total water withdrawal and 
accounts for 86% of consumption in 2000 (UNESCO, 2000). In Africa and Asia, an estimated 85 to 
90% of all the freshwater use is for agriculture. By 2025, agriculture is expected to increase its 
water requirements by 1.2 times (Shiklomanov, 1999). Large-scale irrigation projects have 
accelerated the disappearance of water bodies, such as the Aral Sea, the Iraqi Marshlands, and Lake 
Chad in West Africa. Thus, more efficient use of agricultural water through wastewater reuse is 
essential for sustainable water management. 
 
 
 
 

16 



 
Benefits: 
 
The ancient practice of applying wastewater containing human excreta to the land has maintained 
soil fertility in many countries of Eastern Asia and the Western Pacific for over 4,000 years, and 
remains the only agricultural use option in areas without sewerage facilities (WHO, 1989). Potential 
benefits of wastewater reuse for agriculture include the following: 
 
• Conservation and more rational allocation of freshwater resources, particularly in areas under 

water stress; 
• Avoidance of surface water pollution; 
• Reduced requirements for artificial fertilizers and associated reduction in industrial discharge 

and energy expenditure; 
• Soil conservation through humus build-up and prevention of land erosion; 
• Contribution to better nutrition and food security for many households (WHO, 1989). 
 
 
Box 4: Agricultural applications of reclaimed water (Tunisia) 
 
Tunisia is one of the very few countries that have elaborated and implemented a national policy for 
wastewater reuse. The first water reuse regulation was issued in 1989. The reclaimed water has 
been used mainly for irrigation because some underground water can no longer be used due to an 
overdraft and saline water intrusion, and wastewater use is now an integral part of the national 
water resources strategy. Treated water is used for the cultivation of citrus, olives, fodder and cotton 
as well as for golf courses and hotel gardens. In the wet season except agriculture period, 
groundwater recharge is carried out. Half of the population of Tunisia lives in the coastal area, and 
most sewage treatment facilities are located along the coastline to treat wastewater from domestic, 
tourism, and industrial sources. 
 
In 1996, 49 treatment plants were in operation and together produced 116 million m3 of treated 
wastewater. The number of treatment plants was increased to 59 by 2001 and is expected to reach 
135 by 2006. The volume of reclaimed wastewater produced was also increased to 156 million m3 
by 2001 and will expand to 200 million m3 by 2006, which will correspond to 10% of all the 
available groundwater. With regard to regional distribution, urban and peri-urban use of treated 
wastewater in the capital, Tunis, constituted about 32% of the total treated wastewater quantities 
used in the country in 2000 (Bahri and Brissaud, 1996; Chenini et al., 2003). 
 
 
 
 
Potential concerns: 
 
While wastewater reuse for agriculture has many benefits, it should be carried out using good 
management practices to reduce negative human health impacts. The WHO initially published 
Guidelines for the Safe Use of Wastewater and Excreta in Agriculture and Aquaculture in 1989 and 
later revised it as “Guidelines for the safe use of wastewater, excreta and grey water, volume 2: 